ASSEMBLY AND PARTS DRAWING

GK170 GK205

EASY DESTROYED PARTS ¢
Ref. No. Part. No. Description QY.

A KG170-04100T Piston ring 1
B KG160-01016 Ol dipstick gasket 2 FASTENING TORQUE OF MAIN BOLT & NUT (Unit:N.m)
c KG160-01008 Oil drain plug gasket 2 Ref. No. Descriplion Torgue »
b KG160-01017 Oil seal 2 @ Connecting rod bolt 14-16
E GB/T276-1994 Balling bearing 6205 2 @ Flywheel nut 80-90
F KG160-02014 Exhaust pipe gasket i Q& Crankcase cover bolt 20-23
G KG160-02013 | Inlet pipe gasket 1 @ Gylinder cover balt 28-32
H KG160-02018 Carburelor gasket A 1 & Rockershaft bolt 20-23
! KG160-07100a | Filter element unit 1
J KG160-07007 Carburetor washer 1
K QC/T430-1999 | Spark plug WR7DC 1

WUX' KI POR POWER CO . LTD. Beside Jingyi Rd, Third-stage Development Section of Wangzhuang Industry Area, Wuxi High & |

Technol, Industry D t Zone. TEL: 0086-510-85205041 FAX: 0086-510-8520379¢




Engine block assembly(KG170-01000)
Ref.No Part.No Description Qty.
1 GB/T5783-1986  Boh M8x335 6
2 KG160-01017 Qil seal 2
3 KG160-01015 Ol dipstick 1
4 KG160-01016 Ol dipstick gasket 2
5  KG170-01006 Crankease cover 1
6 KGi70-01021 Alarm cord 1
7 KG170-01005 Cranicase cover gasket 1
8  GB/T276-1994 Ball bearing 6205 2
9 KG160-01009 Gavemor shaft 1
10 KG160-01011 Crankcase coveraligning pin 2 "
11 Kei70-01001 Engine block Ll 1 Cylinder cover assembly(KG170-02000)
12 KG160-01007 Drain plug 2
13 KG160-01008 Gasket of drain plug o [RefNe  ParNo Description Qy.  RelNo PatNo Dascription aty.
14 KG170-01018 Air deflector 1 15 Ko7oowfe  Alrdaflctor ,
15 KG170-01019 A director stud | 2 |} Koromes Fﬁ“""k:"m"m““’“"ﬂ"m 2 6 GBTSSe1eEs  BoitMB 12 1
16 GB/T5789-1986  Boh MEX 14 2 acker am p 17 KGI6002018  Carburetor gasket A 1
L 3 KG160-02009 Ak valve rocker arm H 8 KG170-02017 Carburetor insulation cushios 1
17 KG170-01022 Air director stud 11 2 4 KG160-02003  Adjusting cushion of exhaustvalve 1 10 Keteoomis o ret rnskx;u n cushion !
18 KG160-01012  Cylinder cover aligning pin 1 § KG16002007  Recker amm plvot bolt 2 i “:p‘w;: t !
19 KG170-01004  Cylinder caver gasket 4 |6 Koteootta  Pushrodguidanca plato 1 A e ion  Natmpe st g seat :
20 KG160-01003 Cylinder cover bolt 4 7  KMI160-02002  Exhaust valve spring seat 1
21 Kaigooio1s Bolt of ciling port 1 8  KG160-02008  Valvespring 2
) 8, Xoteomoz - Olsealotbestaocondit -} Gylinder cover assembly(KG205-02000)
Engine block assembly(KG205-01000) I Koleo0a014  Exhavst s gasket U RetNo Patho  Oescrption .
12 KG170-02100 Cylinder head cover machinary unit 1 .
RefNo Part.No Description QY. 113 KG17002004  Exhaustvalve 1 121 KG20502100  Cyinder haad eaver machinery unt 1
14 ket70ma Inlet valve ! 1841 KG205-02019  Alr deflector 1
1141 KG205-01001 Engine block 1
1
&2
©-
gl
31—,
7
22,
Emoe) 2
20355
272 3
Jh 1S
-
&
%5 i
oA fef8
Governor and control system(KG160-11000) 2,23
Ref.No Part.No Dsscription  Qty. Ref.NO. Part NO. Descripti Qty.
1 camsEnama NuLME 4 17 GBITB177.1:2000 NutM6 1
Recol sarter  Fan cov bly(KG170-12000) 2 KetE-H03 Lock cushian 1 1o Kownnios Flybat pin 2
co! o - ey
er assembly( 3 Ke1eo-H20 Saddle shaped gasket 1 ;3 i‘;‘g“"” GFTV:'“‘"GE” 1
fction pi Gl80-41102 all 2
RelNa  Part.N: Descriptl . RefNo Par.No Desorption aly. 4 KG180-11204 Friction piece 1 y ball
el No Part.No escription Qty. ik 5  GRTEL-1983 Screw M4 76 1 2; :{g:sg-::cm Retainer ring 1
12 Ke16a-12004 Friclian spring ! 6 KG1&D-11207 Lock nutoftheline 4 KG160-11013 Gavemor gear gasket 1
1 KG170-12001 Tubing clamp 1 g
L4 2 KONO12200  Combledpatolfancover 1 13 Kadoraoen Pallt spring H 7 KGlDM0ta  Govemor handle 1 2 Katatio Slide sheath gasket 1
3 KG170-12300 Weldment of starter outar brackel() 1 15 KG160a-12002 Startar roel 1 8  GBITALs-1886 Retainer ring § 1 24 KGIGD-1i004 Slide shealh 1
4 KG170-12400 Weldmant of starter outer brackel(2) 1 16 KO160-12003 Reacoll starter spring 1 9  GBTaI-iges Screw M5X 16 1 25 KG160-11005 Govemar push rod 1
5 KG170-12500 Dalle assembly part 1 17 KG170-12110 Weldment of starter outer 1 I 26 hG160-11006 Gasket
6 GB/T5789-1986  BoltM8x8 4 18 KG160-12009 Starter rope i 1o KetEc-11208 Lin caver plata ! 27 KGieo-11004 Idal::duslin spri j
7 KG170-42100  Recol starter unit 1 18 Kaie0-12011 Starter handle 1 11 GBITS785-1986 Bolt M6X12 2 2 Kol010 GVB' 3”9 1‘
8 GBTBIB2000  ScrewMEX12 1 i 2 12 KGleoi210 Supporting plate weldment 1 overnar fo
o ORTSITI 12000 MG i Recail starter / Fan cover assembly(KG205-12000) 5 Kot Governer spring b 20 ﬁa:mrm Screw M5X 25 4
10 KG240-12006 Fastening balt 1 14 KG160-11007 S head 30 KG16C-11205 Gavernor spring 1
f.No  Part.N o] ipile quare head boit 1 v "
1 KG240-12005  Pallet gulde plale 1 RefNo Partho esarlplion |45 ceton Cirdn ] 31 KGIE0-11208 Govemor spring 1 1
211 KG205-12201 Fan cover 1 16  KG1go-11o11 Gavamor arm 1
Crankshaft and flywheel assembly(KG160-05000)
RefNo Part.No Description aty. Fuel oil system(KG170-09000)
1 KG160-05008  Lockboltof output terminal 1 | RefNo  Part.No Description aty.
2 GB/T93-1987  WasherB 1
3 g“ggzggo‘m 2“‘4’:‘;’:‘&“3“"’35"' : 1 KG160-09200 Fuel tank cover unit 1
4 05002 rankshat fiming gear 2 KG160-09400 Fllter screen assembly 1
5 GE/TI086-2003  Key 5x30 1 3
6  KG160-05001 Crenkshatt 1 KG170-08100 Fuel tank weldment assembly 1
7 KG160-05007 Key 1 4  GB/T5789-1986 Bolt MBX20 2
8 KG160-05003 Gavemned speed gear 1 5 KG170-09001 Fuel tank support plate 1
9 KG160-05100 Flywheel unit 1 6 GBM6177.1-2000 Nut M6 2
10 KG160-05006 Impelier 1 7  KG160-09005 Gasket of off outlet vaive 1
11 KG160-a-05005  Staring ralchet reel 1 8 KG160-08300 Oil outlet valve unit 1
12 KG160-05004  Flywhestnut 1 9 KG180-09003 clip 2
> 10 KG160-09002 Oil pipeline 1
Crankshaft and flywheel assembly(KG200-05000) n 11 KG160-09004 Ol ipeline sheath 1
RelNo  PartNo Description aty. 12 GB/T5789-1986  Bolt M6X30 1
61 KG200-05001 Crankshaft 1
% Camshaft assembly(KG 160-06000) Exhaust system(KG170-08000)
l RefNo PartNo Description . RefNo PartNo Description _ aty. Alr inlet system(KG170-07000)
§ RefNo  Part.No Description aty.
| maon  epens 3 [ s 2
2 KG160-08001 valve tappst 2 g she
3 KG200-08100 Camshapf?and 3 GB/T97.1-2002 Washer 5 5 1 KG400-07005 Locknut of air fitter 1
pressure-reducing device 4 KG170-08200  Mufiler caver weldment 1 2 EG:W‘WOM Flatwasher 1
5  GBT6170-2000  NutM8 2 3 KG160-07002 Rubber gasket 1
Camshaft assembly(KG200-06000) 6 oBmTea-ieer \Washer 8 2 4 KG170-07001 Upper cover 5
Ref.No Part.Na Description aty. 7 GBITE7.1-2002 Washer 8 2 5 KG160-2-07200 Papery filter slement parts1
6 KG160-2-07003  Sealring 1
8 KG170-08100 Muffler weldment 1
24 KG200-06001 valve tappet 2 o Ke160-08001 Support bracket 4 7 GB/T5789-1986  Bolt M6X16 1
Ppo & KG17007100 Seat parts 1
10 GB/T6769-1986  Bolt M6 X 12 1 9 KG160-07007 Carburetor viasher 1
11 KG180-08300 Spark arrester 1 10 GBITG177.4-2000  Nut M8 3
12 GB/TB45-1985  Bolt ST4.2X13 1
Cylinder cover assembly(KG160-03000) F
RelNo PartNo Description aty. Carburetor assembly(KG170-10000)
1 GHBTE78-1988  Bol MG 12 4 Ignition system( KG170-14000) Ref.No Part.No Description Qty.
2 KG16003100  Cylndsthead coverunt 1 Ref.No  Part.N i
3 Keteoouoz Dt an Dererpion il 1 P18a000  Cabuelorassembly 1
4 Kotsoowor  Bralrappe ' 1 Katso-14100 taniton cal 1 2 KG400-10100  Switch assembly of ol tank |
4 2 @B/T5789-1886 Balt MEX 25 2 3 g?ér:;:-mo (B)l;ﬂMKEX;A andt :
i 3 GBT5789-1988 Ball M6 12 1 ack valve handle
Piston connecting rod assembly(KG170-04000) % 4 KG400-14200 Flameout svitch 4
RefMo  Part.No Description Qy. 5 KG160-14001 Cail 1
6 KG400-14300  Oil alet(including amplifier) 1
1 KG170-04100T  Plston fing 1 7 GBA1S78e-1986 Bl MEX 16 2 Carburetor assembly(KG205-10000)
2 KG170-04003 Piston 1 8 KG400-14301 Rubber plug 1 —
3 KG160-04200 Gonnectingrodunt 1 9 QCIT430-1838  Spark plug WR7DG or F6TC 1 RefNo'* - PartNo Description Qty.
4 KG160-04005 Retalning ring 2
§  KG160-04004  Piston pin 1 -1 P19-2-000 Garburetor assembly |




